

Carbo/Pemetrexed

# โรงพยาบาลสมเด็จพระยุพราชสระแก้ว

ชื่อ-สกุล..... อายุ..... สิทธิการรักษา.....  
 HN..... AN..... หอผู้ป่วย..... Drug allergy.....  
 CBC: Hb.....g/dl WBC...../μl ANC...../μl Plt...../μl  
 Diagnosis..... Stage.....

## Carbo/Pemetrexed CHEMOTHERAPY (21 days/cycle)

BW.....kg Ht..... cm BSA .....m<sup>2</sup> P.S. (ECOG) .....  
 GFR =(0.85(ญ) or 1(ช) x (140-age) x BW )/72 xCr) =.....ml/min, Cr.....mg/dl  
 Course No..... วันที่ให้ยา.....

### Premedication 30 min before chemotherapy On Day 1

- Ondansetron 8 mg IV before chemo
- Dexamethasone 10 mg in NSS 50 ml IV drip free flow before chemo
- Olanzapine (5) 1 tab PO before chemo
- Vitamin B12 (1000 mcg) 1 ml IM (Last.....) q 9 weeks

### Chemotherapy

- Carboplatin ..... mg (AUC 5) in D5W 250 ml IV drip in 1 hrs
- Pemetrexed..... mg (500 mg/m<sup>2</sup>) in NSS 100 ml IV drip in 30 min

### Home Medication

- Dexamethasone(4) 1 tab po pc BID day 1-2 # 4
- Ondansetron (4 mg) 2 tab po ac OD day 1-2 # 4
- Olanzapine (5) 1 tab 1 tab po hs day 1-2 # 2
- Metoclopramide(10) 1 tab po prn q 8 hrs for nausea/vomiting # 10
- Senokot 2 tabs po hs prn for constipation # 20
- Loperamide 2 caps po stat and prn q 2 hr if diarrhea # 20

ถ้าผู้ป่วยมี sign of anaphylaxis  
 -หยุดยาทันที สังเกตอาการและ V/S จนกลับมาเป็นปกติ notify แพทย์รับทราบ

แพทย์.....  
 ๗. ....